Parts Manual

EC Series Fluid Warmer
7.7 cubic foot model

MN-46089 * Rev5 « 09/21



Table of Contents

FullAssembly . ........ ... ... . .. ... .. ... 34
Electrical Service List . . . . . . . . .. .. ... 5
ACCESSOTIES & v v v vt e e e e e e e e e e e e e e 6
Wiring Diagram . . . . . . . . oot 7-8

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

MN-46089 « Rev5 + 09/21 - EC Series 7.7 cu. ft. Fluid Warmers



Service Parts

Full Assembly Service List

0 n

Loc Description Qty Part
1 |Top 1 5003367
2 |Screws, 8-32x 1/4" * SC-2459
3 | Strain relief bushing 1 BU-34836
4 | Cordset, hospital grade, NEMA 5-15P 1 E3025CD
Various international plugs are available,
contact factory for more information
5 | Plate, motor mount 1 1004300
6 | Motor spacer 1 1004303

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

MN-46089 +« Rev5 + 09/21 « EC Series 7.7 cu. ft. Fluid Warmers



Service Parts

Description Description
7 | Fan motor, 120V T 1 5025556R 27 | Door gasket 1 GS-23794
Fan motor, 230V t 1 FA-34780 28 | Plate, cover, vent 2 1010827
8 | Washer, #10 flat nylon, 120V 2 WS-2420 29 | Hinge set (1 set of 2 hinges) 1 HG-22338
Washer, #10 flat nylon, 230V 6 WS-2420 30 | Screw, 10-32 x 3/4" flat 6 SC-2713
9 |Nut, 8-32, NC hex, 120V 2 NU-2296 30a | Screw, M5 x 0.8 x 20mm flat 6 SC-23868
Nut, 8-32, NC hex, 230V 4 NU-2996 31 | Fan guard 1 1012557
10 | Nut, 8-21, NC acorn, 120V 2 NU-2455 32 | Fan blade 1 FA-34603
11 | Motor box, 120V 2 5003358 33 | Screw, M3 x 0.5 x 16mm pan 2 SC-22270
Motor box, 230V 1 5003358 34 | Fan switch 1 SW-46082
12 |Box fan, 120V 1 FA-3973 35 | Fan switch bracket 1 1011008
Box fan, 220V 1 FA-3974 36 | LED lamp assembly 1 LP-34578
13 | Screw, 10-32 x 1/2", motor mount 4 SC-2661 37 | Plate access, led lamp 1 1009718
14 [Nut, 8-32 2 NU-26526 38 | Bushings, snap, 120V 2 BU-3419
15 |Sides 2 1010744 Bushings, snap, 230V 7 BU-3419
16 |Full perimeter rubber bumper 1 5010873 39 | Sensor block 1 BK-28344
17 |Casters, 5" (127mm) rigid 2 CS-24874 40 | Sensor 1 SN-33541
18 | Casters, 5" (127mm) swivel w/ brake 2 CS-24875 41 | Thermostat, manual reset 1 E3033TT
19 |Screws, 1/4 - 20 x 3/4" hex 8 SC-25286 42 | Screw, 8-32 x 1" flat 2 SC-22138
20 |Basket support assembly 1 5014019 43 | Nut, M3 - 0.5 hex 2 NU-22285
21 |Basket 3 BS-28516 44 | Washer, M3 x 9mm flat 2 WS-22293
22 | Basket support rail 6 1002304 45 | Rear cover 1 1010741
23 |Basket slide guide (1 set of 2) 3 GI-25942 46 | Control panel overlay 1 PE-28316
24 | Window door assembly, right hinge 1 5001253 47* | Plug, 0.5" Pry-Out 1 PG-39535
25 | Door handle 1 HD-24171 48* | Plug, 0.519" Liquid Tight 1 PG-39530
26 | Screw, M5 x 0.8 x 50mm flat 4 SC-35259

+ Note: The cavity fan motor has a
one year life expectancy. The
cavity fan motor parts warranty
remains in effect one (1) year
from installation or fifteen (15)
months from the shipping date,
whichever occurs first.

Serial number is required for all inquiries.

Part numbers and drawings are subject to change without notice.

MN-46089 « Rev5 + 09/21 - EC Series 7.7 cu. ft. Fluid Warmers




Service Parts

Electrical Service List

-

LOCATED UNDER THE BONNET

Description Description

1 Eﬁ?ﬁiﬁ;ﬁiﬂel overlay, 1 | PE28316 | 14 |Ground screw 1 | sc219
2 |Screw, 6-32 x 1/2" 2 SC-2472 15 Washer, #10 lock 1 WS-2467
3 | Beeper, solid state 1 BP-3567 16 Screw, 8-32 x 3/8" 2 SC-29631
4 |Relay, DPST, 30A, 12VDC, coil 1 | RL-34434 17 Relay, 25a, zero crossing 1 RL-33829
5 |Screw, 8-32 x 3/8" pan, 120V 2 | SC-29631 Filter, 10A, 230V unit* 1 FI-34825
Screw, 8-32 x 3/8" pan, 230V 4 | SC-29631 18 Control assembly 1 CC-34765
6 | Power supply board, 120V 1 5027500 19 Connectors 1 CR-33718
Power supply board, 230V 1 | BA-34693 20 Connectors 1 CR-33717
7 |Screw, 6-32 x 1-1/4" pan 2 SC-2365 21 Nut, 8-32 4 NU-26526
Terminal block, 3 form compress | 1 BK-3019 22 Thermostat, hi-limit 1 E3040TT
Circuit breaker switch, 20A 1 | SW-33858 23 Equipontential stud* 1 ST-25670
Circuit breaker switch, 10A 1 | SW-33826 24 Wire diagram*, 120V 1 7784
10 | Terminal block, porcelain 1 | BK-33546 Wire diagram*, 230V 1 77166
11 |Screw, M4 x 0.7 x 6mm pan 2 SC-22271
12 | Cover, hi-limit 1 1009751
13 | Thermostat, manual reset 1 E3030TT

*Not shown

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

MN-46089 +« Rev5 + 09/21 « EC Series 7.7 cu. ft. Fluid Warmers



Options and Accessories

Options and Accessories Parts List*

Description Part

Built-in trim kit, reach-in

Contact factory

Leg kit upgrade kit, 6" (152mm) 5011149
Lock for door handle LK-22567
Solid door assembly 5012572
Stacking hardware
EC770L over EC770L 5011588
Heating Cable Replacement Kits*
Part
Cable replacement kit number 4881
Service kit includes:
CB-3045 |Cable heating element 210 ft (64m)
BU-3106 |Cup bushing 12
TA-3540 |Electrical tape 1Roll
NU-2215 | Hex nut 24
IN-3488 |Insulation corner 8 ft (2m)
SL-3063 |Insulating sleeve 12
CR-3226 |Ring connector 12
BU-3105 |Shoulder bushing 12
ST-2439 |Stud, 10-32 12

Serial number is required for all inquiries.
Part numbers and drawings are subject to change without notice.

MN-46089 « Rev5 + 09/21 - EC Series 7.7 cu. ft. Fluid Warmers

*Not shown

*Not shown



Diagram

iring

W

luded with the unit.

iagram inc

Refer to wire d

v8LL

OMd

90/62/€0 3lva 4TA ‘A4

WWYJAODOVIA ONRIIM

174071
133HS

ZH09/0S™ A02T d3WAVYA~AINT470L'L

NMOQ

«0s

440

'LNOAVT 378v] 304 €37G¥8800S DMJM 3I3S 2# 3LON

'gSSY JAIM d04 €6¥E00S DMIT 3I3S T# ILON

ddv | 31va NOILI¥0s3d 003 A3Y
dar|81/92/071|€69¥E-vE HLIM 1+0¥E-¥E 3I¥1d3d|959081 ar
aXN|81/81/2T | 2809%-AS HLIA LO6EE-AS (IWTdI |c29081| 9T LI 907 YNOILAD A“".wm“".xwmux)wv.. A\ .
Jld| 02/L1/¥ JW¥J L¥3H 0L NOILYION @30y |evzier| /7 d04 ¥284 HMAQ 33S :3LON (E6SYE-VE yIIYING LINJNID dSI-S WW3IN
5007 TWNOILAD " dWy 02 “HILIMS LIS <l |z 3avED WLIdSOH
¢655EE-MS) o] oL JTART AddNS 430D WIIGIW 30 A=l OJC Z| |5 (02S20£3) 13STHOD
Iu:.\_vw _”mwwm 1] _ _ L6SYE-AD) AR
omd 1S3 TVNNYW
0 0 _|_|v_n_,vjm O cLiocoen (DY
T — & W 1Y1S-1 5) 63) S—
| (L9SE-JEY <~ [{B)
Amﬁmm&mm S = 343443 -
onid . 43 Ly 298 4SO T (EL6EYD)
8 N8 B 3 =55
(@] _ _ %) | DT 2
& S — = — d ovd A
o & () 88— —[F—"— _ %
z R (610E-5E) 2
2 g o NOOd TYNIWNEL _ g
o 3Jo @ -4
S =3 _ ONITOOD XO€ SOL0W 3
> &3 —>EH (E09%E-Y4) 3avE o
I >3 (0612-2S) (W Ary0ED z
Loer M3YIS ANNOYD || z+09 “Aver dniow | =)
z IN 1
R o® er _
< |wige-am _ @vI 2
N 9Nd (208€€-32)
a LON 3AIA
= @8099-MS) 7100 20 AZt — _— - |
3AIS NI FNIA, HOLIAS Nv3 PEPPE-TD
Hove WOdd 1Sd0_ AV
@3IMIIA SV
O O

(OYSEE-D)
PO07E 'Wa3L

(YSEE-NSD
JOSN3S

c# LvlS-1

B

(110v0E3

IR
L

BLSYE-dN

ATEW3SSY dWv1

V3
ALIAVO N3ADO

(SY0E-EDD

37890 ONILVY3IH dW3l IH

NOIS3a | In

ve's M090T 02T

veé M1801 A0t

Sdhy SLLVM S170A

MN-46089 + Rev5 + 09/21 - EC Series 7.7 cu. ft. Fluid Warmers



luded with the unit.

iagram inc

Refer to wire d

iagram

D

iring

W

60/60/%0 31va aNd A8

‘LNOAYT 374vYJ 304 §37S¥8800S DMAC 33S '2# ILON

NOIS3a | 33

991.LL OMa T 401 'gSSY JAIM A04 8¥0I0S DMAC 33S T# 3LON
WVY3DVIA DNINIM 133HS
ZH0S/09” AOES/022 JAWAVM~AINTI~0L'L NMOQ O, 440
ddv | 3lva NOILI¥DS3a 003 A3d
d1L [€1/90/90| @33 LT QIAOWIY |es20m3| OF
AXN [81/81/2T | 2009r-AS () HUIA L068E-AS ) TR [¢4081] 11 N
E€69YE-YD) (928EE-MS)
Jld| 02/L1/v J¥0 LV 0L NOLLYION @0V | evcter| 21 SLIVA Ob APIVING LINDNID
ATddNS ¥3MOd TWOIAIW I AT dWY 0T ‘HOLIMS
vas, omg 335 AVTE
LI Y907 HOLIMS I_.IIII“mI\N_ (86SYE-AP JJCLESHE-HD)
AOCWNDLLD Xggy~ T — — — — 113 %907 TYNOILdO 9n1d amd
I (6GSEE-MS) d04 28 DAQ 33S ALON .
I Io:.\_% _”_nmwm 007 IYNOILDO _ »ovie _ H@WMW@ _u
OL 20N — = ——|— 1
L = & ay 610£-58) (s28re-1
o o | | (L9GE-dD> o 9l 0078 YNINS3FL RETR) EIR ]
L v 34438 440
[ o 3LIHA
2J T T3y €101,
(8TLEE-¥D) _ G N33d9
u:._n_D ; ovia
I - —
7 I [ [ ONIDD0 XOg 010N |
M LJ — @@m wﬂnummm%.._v
o o R @OH—
7 3 e
383 (0612-35) |
0 >0 80
Lol @ M3AIS ANNOAD 1SY TYNNYR _
238 (LL0E0ED
Ry 4 1Y1S-1 _
o (€09vE-YDH Iavd
9 _ 8LYE-YDH
PHO9/0S ‘ADE2 ¥OLOW
2 7100 30 A1 |
- TEPPE-TR
o S LA AT _
WIS NI RAIM, | @o¥
‘ (208€€-3)
MOvE WOdd ST
Q3IM3IA SV —
ovege || T 'St | -
o o ) €oj 0078 Wa3L W— B
CIYSEE-NS) <LLOPOED) 9 n €9
NOSN3S o6 lv1SoL NG
INOY4 (B8LSYE-dT)
|,_ <q02) SWHO S'2% ATEW3SSY dWv
C
mm _ v 6t M 006 A 0g2
S v 6€ M €68 A 0€2
_ v 8¢ M vE8 A 022
<0103 SWHO S2¥ v JV3y SdWY SLIVA SLIOA
WN/€=% 49 @ SIEYD € _I (0703 SWHO Sey I_

(SY0E-82)> 3GVYI ONILV3IH dW3L IH

ALIAYI N3AD

XI4LVW 9NTd J343d

JONVITlddY 40 393y

MN-46089 « Rev5 + 09/21 « EC Series 7.7 cu. ft. Fluid Warmers



